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& CLIENT: Compotite Corporation
a 355 Glendale Blvd.
by Los Angeles, CA 90026
&
i Attn: Anna Evans
] Test Report No: 168357-R Date: July 12, 2002
’ SUBJECT: Evaluation of a PVC Shower Pan Liner in Accordance with ASTM Specification D
4551-1996.
REFERENCE: Letter
SAMPLE ID: One roll of “Composeal Shower Pan” 40 mil PVC Waterproof Membrane was from
g the client on 5/20/02. The sample was received in good condition.

TEST REQUESTED: The sample was evaluated for compliance with the requirements of ASTM
Specification D 4551-1996.

GS

¢ TEST DATE: 5/27/02 - 6/27/02

RESULTS: Results can be found on the following pages.
, CONCLUSION: The PVC membrane does comply with the requirements of ASTM Specification D
8 4551-19986.

CERTIFICATION: The tests reported here were conducted under the continuous direct supervision of
SGS U.S. Testing Company Inc., Tulsa, OK.

GS«SGS5+SGS«SGS

SIGNED FOR AND ON BEHALF OF

g\

mmons Dale E. Holloway |
anager/Product Evaluation Tulsa Branch Director
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This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services, as printed on reverse side. SGS U.S.
Testing’s responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except

y special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to
The sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details
of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials
without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of

SGS U.S. Testing Company Inc.
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:SUMMARY OF RESULTS:
See Section 9 and Table 1 of ASTM D 4551-1996.
Required values shown are minimum unless otherwise noted.
2 Result
]
» Thickness, in.: 0.040
 Tensile Strength, Ibs/in of width: 102.00
2 Tensile Stress at 100%
elongation, Ibs/in of width: 52.80
"Ultimate Elongation, %: 337
Tear Resistance, Ib/in.: 290
Pinholes: None
Microorganism Resistance: 12 of 12 pass
Puncture Resistance: 6 of 6 pass
¢ Indentation Resistance: 3 of 3 pass
¢ Folding Resistance: 3 of 3 pass
¢ Chemical Resistance,
% weight change:
8 Distilled Water: 0.47
‘ Soapy Water: 0.68
8 Alkali: 3 of 3 pass
4 Hydrostatic Pressure: 3 of 3 pass
g Shrinkage, %: 0.94
¢ Volatile Loss, %: 1.5
TEST DATA:
§ 4.0 Classification
8
Grade 40 - 0.04 in. thick minimum
; 11.1 Thickness (ASTM D 374, Method C)
Average measured thickness: 0.040 in.
¢
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Required

0.040, min.
80, min.

40, min.

300, min.

250, min.
None

12 of 12 pass
6 of 6 pass

3 of 3 pass

3 of 3 pass

+1°, max.
+ 2, max.
3 of 3 pass
3 of 3 pass
5, max.
1.5, max.

Reference

Reference
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*Directions A and B are parallel and perpendicular to machine direction.

Compotite Corp.
11.2  Stress Strain Properties
Direction®* Specimen
A 1
A 2
A 3
Average
B 1
B 2
B 3
Average
Required Minimum
11.3 Pinholes

Observations: No pinholes observed.

11.4.1 Resistance to Water:

Sample
Initial Weight, g
Final Weight, g

Weight Change, g
Weight Change %
Requirement

in.
0.250
0.250
0.250

0.250
0.250
0.250

;
7.1234
7.1564
0.0330
0.46

11.4.2 Resistance to Soapy Water:

W 5GS*SGS*SGS*SGS#SGS+SG 545G

Sample
Initial Weight, g
Final Weight, g

Weight Change, g
Weight Change %
Requirement

-
7.1455
7.2157
0.0702
0.98

Stress
at 100%
Elongation
Ibs./in.
54.8
50.7
53.3
52.9

51.8
53.9
52.8
52.8
40

6.9419

6.9756

0.0337
0.49

7.1318

7.1682

0.0364
0.51
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Maximum
Strength

Ibs/in.
99.2
104.0
102.0
102.0

102.0
98.0
106.0
102.0
80

7.1245

7.1569

0.0324
0.45

7.1138

7.1527

0.0389
0.55
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Pass

Ultimate
Elongation, %
340
330
340
337

330
330
350

334
300

Pass

Average

0.47
+ 1%, max.

Average

0.68
+ 2%, max.
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Compotite Corp.

11.4.3 Alkali Resistance:
Specimen Hydrostatic Test Results after Alkali Exposure
1 No Evidence of Wetness
2 No Evidence of Wetness
3 No Evidence of Wetness
Requirement: No Evidence of Wetness

11.5

Microorganism Resistance (Annex A1.):

After 28 days incubation, the growth on the agar media was good.
No growth was observed on the specimens.

Requirement: No growth on 12 of 12 specimens.

11.6.1 Puncture Resistance:

US-D-0OPS-04-03-T
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Pass

Pass

Specimen Visible Rupture Hydrostatic Test Resuits
1 No No Evidence of Wetness

2 No No Evidence of Wetness

3 No No Evidence of Wetness

4 No No Evidence of Wetness

5 No No Evidence of Wetness

6 No No Evidence of Wetness
Requirement No No Evidence of Wetness

11.6.2 Indentation Resistance:

Specimen Hydrostatic Test Results after Alkali Exposure
1 No Evidence of Wetness
2 No Evidence of Wetness
3 No Evidence of Wetness
Requirement: No Evidence of Wetness

11.6.3 Folding Resistance:

Specimen Hydrostatic Test Resuilts after Alkali Exposure
1 No Evidence of Wetness
2 No Evidence of Wetness
3 No Evidence of Wetness
Requirement: No Evidence of Wetness
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Initial Length Initial Width
Specimen Length, in. Change, % Width, in. Change, %
Center 9.979 -1.99 9.998 +0.83
Edge 10.027 +0.19 10.047 -2.71
Average -0.90 -0.94
Required: 5, max. 5, max.
11.8 Hydrostatic Pressure: Pass
Specimen Hydrostatic Test Results after Alkali Exposure
1 ' No Evidence of Wetness
2 No Evidence of Wetness
3 No Evidence of Wetness
Requirement: No Evidence of Wetness
11.9 Tear Resistance: Pass
Tear
Direction* Specimen Thickness, in. Strength, Ibs./in.
A 1 0.040 283.7
A 2 0.040 279.1
A 3 0.040 288.3
Average 283.7
B 1 0.040 311.6
B 2 0.040 293.0
B 3 0.040 288.6
Average 297.8
Required Minimum: 250
*Directions A and B are parallel and perpendicular to machi..c direction.
11.10 Volatile Loss: Pass
initial Weight
Specimen  Weight, grams Loss, %
1 3.2313 1.4
2 3.1811 1.4
3 3.2392 1.7
Average 1.5
Required Maximum: 1.5
Pass

15.

Product Marking:

Manufacturer's Name or Trademark:

SGSeS
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